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Reference Number Part # Description Notes
AB1 087869 Frame Set;Painting;MS21-G3

AB5 1000363588 Stopper set;Guide Rod;;painting;;;MS20;

See "Guide Rod Stops" in Service 
Bulletins. Also order two each of K19 
and K28.

AF3 1000431432 Plastic Ball;Steel Rope;;PA66+GF30%;;;MS
AF4 1000431435 Fix Block;Rop;;;Chrome;MS10;;
AF5 1000431433 Protect Bushing;Steel Rope;;PU;BL/Black
AF6 1000305873 Screw;Socket Head;M5X0.8PX6L;;Hex Socket
AG1 090123 Grip Set
AH1 015836-A Pulley Adjustable Tube

AH4 1000101899 Left Pulley Assembly

This part has been updated to the new 
design shown in service bulletin 
"Adjustable Pulley Hardware 
Upgrade".<br><br>Also send 014788-E 
and 019153-A if a yellow pin is needed.

AK1 1000359936 Up Weight Plate Set-Exreawork;;;;;MS21;
B20 009247-A Axle;Swivel;;S45C;10x25L
B22 000510-D Foot Pad;Rubber;76.2mm
B23 000508-D Foot Pad;Rubber;60mm
B24 000791-B Water Bottle Holder
B25 004535-AC Screw;Hex Socket;Round;M8x1.25Px30L
B41 004713-AE Screw;Umbrella Hex Socket;M6X1.0PX10L
B42 1000444959 RVN;;A2-M8-BF;;;
B43 019153-A Pull pin knob; Yellow
B44 004702-00 Screw;Flat Hex Socket;M8x1.25Px20L

F01 073572 Pulley; 90mm

This F01 is one of the dual pulleys in 
AH4. For upgraded unit, order 073572 
(90mm pulley). For no upgrade, order 
073573 (115mm pulley). See service 
bulletin Installing a Cable Protector.

F01 073573 Pulley; 115mm This F01 is the single pulley.
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F02 073572 Pulley; 90mm
F03 004604-AD Screw;Hex;M10x1.5Px45L/Tooth15L;Adhere;
F04 004943-00 Nut;Nylon;M10x1.5P;Cr Plate;

F05 1000469945 Steel Rope Set;;;No Fix Block;Press Rope
Please reuse AF4 and AF6 from the 
original cable.

F06 089983 Grip;MS21KM-G3;
F07 1000380094 Karabiner Spring Snap;;9(45mmx90mm);Sta
G04 000664-AA Foam Grip;Q31.8X320L
G05 009372-E Cap;Grip;GM02
G06 004855-AC Set Screw;M6X1.0PX4L
G07 009355-B Stopper Mast;Foam;AL6061;GM02
H11
H13 019153-A Pull pin knob; Yellow Yellow knob only.
H13 1000090177 Pull Pin Handle;Orange;TPP;137C;MS10 Orange knob only.
H14 014788-E Metal Pin; Pull Pin Metal pin only; also order knob.

H14 013422-ZG2 Adjust Pin Assembly;ROM;Yellow
Full pull pin set; includes yellow knob 
(H13).

H15 000845-F Sleeve;60x60;Delrin;GM19

H16 1000398066 Sleeve;Adjustment;;;;;GM106
Improved part from service bulletin 
"Adjustable Pulley Hardware Upgrade".

H19 009354-A Stopper Mast;SS41;Zn Plate;MS21
H20 005058-00 Washer;Flat;12x26x2.0T
H21 004945-00 Nut;Nylon;M12x1.75P;Chromed
H22 001522-B Stopper Block;Rubber
H25 008569-A Stopper;Pulley Support Plate;MS21 20*20*3T
H26 037746-A Stopper;Rubber
H27 037987-AA Tube(Painting);MS21-H27
K06 015942-AA Weight Plate Set;10 Lbs;Dry Bearing
K09 1000210973 Guide Rail;19x2000L
K10 1000212618 Adjust set;Semi-Assy;;Service;;GM30C;; Pin (orange knob) + Lanyard
K10 1000372591 Adjustable Pin;Weight Plate;;42CrMo;Chro
K10 1000372591 Adjustable Pin;Weight Plate;;42CrMo;Chro
K12 004116-00 Bearing;Dry;Weight Stack
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K13 005367-00 C-Clip;External;S-30
K15 009365-00 Pin;Spring;10x70L
K17 004720-AC Screw;Hex Socket;Umbrella;M8x1.25Px20L;
K18 005145-AC Washer;Flat;8.2x19.0x2.0T;Chromed
K19 1000104705 Screw;RND;M6x1.0Px15L;HS;CHM;BP;G8.8
K24 001508-E Long Guide Rubber Plate;POM
K25 005847-A Lanyard;Weight Selection Pin
K28 1000345425 Stopper Ring;Guide Rod;;;Chrome;GM41;;
L02 1000098481 Weight Plate, Incremental
L03 1000098483 Extrawork;Incremental Weight Plate Hook;
L04 000755-CA Elastomer;Incremental Weight Plate

Not Shown 1000222064 Cable Saver;MS21
See service bulletin Installing a Cable 
Protector.

not shown 024579-A Hardware Pack
V01 1000218630 Warning Label;Pull Pin
V03 006620-D Decal;Weight Plate;10LBS

V03 1000449988 Spec Label;;10 LBS;White Word/Black Base

NEW 2020: These weight stack decals 
list effective weight (original decals 
show actual weight of the weight 
plate). See service bulletin Weight 
Stack Decal Change.

V04 006662-A Decal;Adjustable
V05 006652-C Decal;Incremental Weight Plate
V06 006653-C Decal;Weight Plate
Z01 004819-AB Screw;Umbrella Hex Socket;M10x1.5Px95L
Z02 020465-AB Washer;Flat;M10.2X25PX2.0T;Chromed
Z04 004943-00 Nut;Nylon;M10x1.5P;Cr Plate;
Z05 004556-AB Screw;Hex Socket;Round;M12x1.75Px25L;Cr;
Z06 005132-00 Washer;Flat;13x26x2.5T;Chromed
Z07 005007-00 Washer;Spring;12.2x21.5x3.0t
Z11 004557-AB Screw;Hex Socket;Round;M6x1.0Px45L;Adher
Z12 004938-00 Nut;Nylon;M6X1.0P;Chromed
Z13 001513-A Rubber Block;Shock Absorb
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Z20 001526-D Bolt;Cover;M8x1.25Px40L
Z21 001509-D Fix Rubber Block;Cover;Rubber;GM01
AF2 1000434801 Steel Rope Set Please order kit (F05) instead.
H06 031706-A Sleeve;ADJ Pin;;S45C;;;;;GM01;GM01-B60A
H10 031722-B Sleeve;Pulley;;SS41;;;;;MS21;MS21-H10B
option 004442-SB Screw, Hex Socket, Round,M4x.07Px10L

Q01 1000364885 Cover set;Semi-Assy;front;;;MS23KM-G3;; This cover is not used in the US market.
V25 1000364025 Warning Label;Anti Falling Down;French;;
AK1 070350 Top Weight Plate Set; MS21 Discontinued
B42 004975-00 Insert Nut;Brass;ALS7-8125-3.8(0.5-3.8) Discontinued

F05 1000096551 Steel Cable,;Adjustable Pulley;7580L

Discontinued - Please return for 
inspection attn: quality, ONLY if cable 
snaps or ball breaks/falls off, not 
needed for jacket wear

F05 1000301743 Steel Rope-Extrawork;-;-;Press Rope Hand

Discontinued - Please return for 
inspection attn: quality, ONLY if cable 
snaps or ball breaks/falls off, not 
needed for jacket wear.Total length = 
7.741 meters.

F07 078462 Karabiner Spring Snap;;9(45mmx90mm);;Cr Discontinued
F07 005379-B Spring Snap;Karabiner;8; Discontinued

H11 004105-A
BEARING;NEEDLE;NJ-204;;;INA;;;\\ D/C, NO REPL: 
Part will show as orderable until stock is depleted. Discontinued

H12 015801-A End Cover;Square Tube;GM03 Discontinued
H16 009249-D Axle;Pulley ADJ Sleeve;SCM21;142L;MS21

H18 004142-A

BEARING;THRUST ;51104;;;HUEI YUAN;;;\\ D/C, NO 
REPL: Part will show as orderable until stock is 
depleted. Discontinued

K04 009641-F
Bayonet;Weight Plate;20 Aperture\\ Discontinued: 
Order top weight plate set instead Discontinued

K10 014794-B Pin;Weight Plate Selector;Yellow Knob Discontinued
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K10 1000091374 Weight Stack Pin;Orange;Zn Plate;M Discontinued

K17 004720-AE
Screw;Umbrella Hex 
Socket;M8x1.25Px20L;Chromed Discontinued

K18 005040-AB Washer;Flat;8.4X15.5X1.6T Discontinued

L02 009645-CA Incremental Weight Plate;5LBS
Discontinued - Units produced after 
08/09

L03 015963-AA Hook;Incremental Weight Plates
Discontinued - Units produced after 
08/09

option 062949-B Limiter Ring;Guide Rod Discontinued
Z07 005018-00 Washer;Spring;SW12 12.2X21.5X3T;Chromed Discontinued
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